



# **RECOMMENDATIONS FOR USE OF PROTHROMBIN COMPLEX CONCENTRATES IN CANADA**



## RECOMMENDATIONS FOR USE OF PROTHROMBIN COMPLEX CONCENTRATES

### **Background:**

The National Advisory Committee on Blood and Blood Products (NAC) is an interprovincial medical and technical advisory body to the provincial and territorial health ministries and the blood supplier Canadian Blood Services (CBS). Its mandate is to provide professional leadership in assisting in identifying, designing and implementing cost-effective blood utilization management initiatives for the optimization of patient care throughout Canada. In 2008, NAC was approached by CBS and the Provinces to develop national recommendations for appropriate use and distribution of the first prothrombin complex concentrate (PCC) available in Canada, octaplex®. Since that first recommendation document, two national audits of octaplex® and licensure of a second product, Beriplex® P/N has occurred. These events resulted in the 2011 revision of the Prothrombin Complex Concentrate. Due to a commitment of the National Advisory Committee to review this recommendation framework on a regular basis or when new data becomes available, the working group reconvened in January of 2013. Key areas of evaluation on this review were: dosing recommendations, use of PCC in elective situations and improving the clarity around various recommendations.

Both octaplex® and Beriplex® P/N can be classified as four factor prothrombin complex concentrates. They are both human plasma derived products that have undergone solvent/detergent treatment and/or nanofiltration for viral, bacterial and parasite inactivation and removal. They contain not only the procoagulant Vitamin K dependent factors – II, VII, IX and X – but also contain the anticoagulant factors Protein C, Protein S and Heparin to varying degrees. In addition, Beriplex® P/N also contains Antithrombin. This group is not recommending one product over the other but we recommend not mixing the two products within the same infusion. There is, however, no evidence to suggest that infusing a second dose of the alternate product would be detrimental.

Both of the manufacturers recommend their product when rapid correction of prothrombin complex levels is necessary, such as major bleeding or emergency surgery. For management of vitamin K antagonist treatment with an elevated INR but without bleeding, clinicians are referred to the ACCP 2008 recommendations. In most of these cases, reduction of the dose of the vitamin K antagonist and/or administration of Vitamin K<sub>1</sub> is usually sufficient for patient management.

The working group continues to advocate the use of this product under the supervision of physicians who have access to expertise in thrombosis/hemostasis/transfusion medicine and to adequate diagnostic and treatment facilities to ensure appropriateness of indication, dosing of the product and management of its potential complications. It is critical to recognize that the use of prothrombin complex concentrates may unmask thrombotic risk factors that were being managed through the use of Vitamin K antagonists. These recommendations consider available literature, audit data and consensus opinion of the working group. The lack of strong randomized control trial evidence on clinical effectiveness, morbidity and mortality highlights the need for ongoing data collection on outcome data to ensure best practice. Conflict of interest disclosures of the working group members are available on the NAC website ([www.nacblood.ca](http://www.nacblood.ca)).



**Indications:**

Recommended in:

**A. Rapid reversal of warfarin therapy or vitamin K deficiency in patients exhibiting major bleeding manifestations.**

**B. Rapid reversal of warfarin therapy or vitamin K deficiency in patients requiring urgent (< 6 hours) surgical procedures.**

*Please note: The 6 hour time frame in this recommendation reflects the half life of the product and is not a statement regarding the urgency of the surgery.*

Contraindicated in:

**A. Patients with a history of heparin induced thrombocytopenia**

Not generally recommended\* for:

**A. Elective reversal of oral anticoagulant therapy pre - invasive procedure.**

**B. Treatment of elevated INRs without bleeding or need for surgical intervention.**

- For management of vitamin K antagonist overdose with elevated INR but without bleeding, please refer to the ACCP 2008 recommendations.

**C. Massive transfusion**

**D. Coagulopathy associated with liver dysfunction**

**E. Patients with recent history of thrombosis, myocardial infarction or disseminated intravascular coagulation (DIC)**

Special patient populations\*:

**A. Pregnant women** - there is insufficient published evidence available to allow a recommendation for use or dosing of these products in this patient population. Caution should be exercised if used in pregnancy, particularly in the peripartum / early postpartum period because of heightened tendency to thrombosis.

**B. Pediatric patients** - although anecdotal reports of use in pediatric patients are present, there is insufficient published evidence available to allow a recommendation for dosing and/or use of these products in this patient population.

**C. Congenital factor II or X deficient patients** - use and dosing of these products should be at the discretion of the local Hemophilia clinic.

**D. Reversal of direct thrombin inhibitors (DTI)** - there is insufficient published evidence available to allow a recommendation for use or dosing of these products for the reversal of DTI (ie. dabigatran) therapy.

**E. Reversal of Direct anti-Xa** - there is published evidence suggesting that PCCs may be effective in the reversal of direct anti-Xa (ie. rivaroxaban) therapy in animal studies and in healthy volunteers but no consensus on dosing has been achieved.

*\* There may be extenuating clinical circumstances necessitating use of prothrombin complex concentrates in these clinical situations. They should be evaluated on a case-by-case basis with a physician experienced in the use of this product. If the decision is to use the product off-label in liver dysfunction and DIC, please consult the product monograph for further recommendations (e.g. the need for antithrombin levels or replacement).*



**Dosing, Administration & Monitoring:**

There is significant variability in the dosing used for these products across Canada and in the literature.

- The working group felt that there was insufficient published evidence to indicate one dosing regimen as superior to another and recommends following local policy with monitoring for efficacy.
- Some of the variability in practice and literature stems from different target INRs for various clinical indications and whether or not weight based dosing was deemed important by local clinical groups.
- Previous consultation with the Canadian Neurosciences Federation resulted in a recommendation for a target INR of 1.5 for cases demonstrating warfarin associated intracranial hemorrhage but this target can range from 1.2 - 1.7 in other published guidelines.
- It is important to note that the package insert recommendations aim to correct factor levels to normal despite the fact that normal hemostasis does not require 100% factor levels.

**SAMPLE dosing schedules for adult patients (if local policy is not already established and deemed appropriate):**

1. Standardized single dose: The 2008 NAC recommendation utilized a standardized dose of 1000 IU (40 mL) regardless of weight or INR with two goals – minimize thrombotic complications and ensure adequate national inventory.

- The working group would like to highlight that 50% of patients in the 2010 national audit responded to the previously recommended standardized dose of 1000 IU (40 mL) regardless of weight or INR.
- Standardized single doses of 25 IU/kg or 40 IU/kg have also been reported in the literature.

2. INR based dosing: The 2011 NAC recommendation based the dosing of prothrombin complex concentrate on the INR as per the table below but stated that if the INR is unknown and major bleeding is present, 2000 IU (80 mL) should be administered.

|             | <b>PCC dose if INR &gt; 5</b> | <b>PCC dose if INR 3-5</b> | <b>PCC dose if INR &lt;3</b> |
|-------------|-------------------------------|----------------------------|------------------------------|
| <b>Dose</b> | 3000 IU (120 mL)              | 2000 IU (80 mL)            | 1000 IU ( 40 mL)             |

3. \*\* Dose Banding using both weight and INR (for approx. INR target 1.5):

| Weight (kg)           | <b>PCC dose if INR &gt; 6<br/>(40 units/kg)</b> | <b>PCC dose if INR 3-6<br/>(30 units/kg)</b> | <b>PCC dose if INR 2-2.9<br/>(20 units/kg)</b> |
|-----------------------|---|--|--|
| <b>35-37</b>          | 1500 IU (60 mL)                                 | 1000 IU ( 40 mL)                             | 500 IU ( 20 mL)                                |
| <b>38-41</b>          | 1500 IU (60 mL)                                 | 1000 IU ( 40 mL)                             | 1000 IU ( 40 mL)                               |
| <b>42-43</b>          | 1500 IU (60 mL)                                 | 1500 IU (60 mL)                              | 1000 IU ( 40 mL)                               |
| <b>44-56</b>          | 2000 IU (80 mL)                                 | 1500 IU (60 mL)                              | 1000 IU ( 40 mL)                               |
| <b>57-58</b>          | 2500 IU (100 mL)                                | 1500 IU (60 mL)                              | 1000 IU ( 40 mL)                               |
| <b>59-62</b>          | 2500 IU (100 mL)                                | 2000 IU (80 mL)                              | 1000 IU ( 40 mL)                               |
| <b>63-68</b>          | 2500 IU (100 mL)                                | 2000 IU (80 mL)                              | 1500 IU (60 mL)                                |
| <b>69-75</b>          | 3000 IU (120 mL)                                | 2000 IU (80 mL)                              | 1500 IU (60 mL)                                |
| <b>76-87</b>          | 3000 IU (120 mL)                                | 2500 IU (100 mL)                             | 1500 IU (60 mL)                                |
| <b>88-91</b>          | 3000 IU (120 mL)                                | 2500 IU (100 mL)                             | 2000 IU (80 mL)                                |
| <b>92-112</b>         | 3000 IU (120 mL)                                | 3000 IU (120 mL)                             | 2000 IU (80 mL)                                |
| <b>113-136</b>        | 3000 IU (120 mL)                                | 3000 IU (120 mL)                             | 2500 IU (100 mL)                               |
| <b>137 or greater</b> | 3000 IU (120 mL)                                | 3000 IU (120 mL)                             | 3000 IU (120 mL)                               |

\*\*Doses are rounded up or down to nearest multiple of 500 units (20 mL vial). Single doses should not exceed 3000 units.



**Administration:**

Must be administered intravenously.

May be administered by direct IV push, syringe pump, or minibag.

The manufacturers' recommended maximal rates of infusion are:

- octaplex® = 3mL/min
- Beriplex® P/N = 8 mL/min.

The treating clinician / clinical team must ensure the timely administration of PCC in patients with major bleeding manifestations.

- Individual institutions should adopt a process to facilitate the rapid availability and delivery of PCC for patients with major bleeding manifestations. This may include expedited approval processes for subgroups of patients; pneumatic tube delivery of product or a limited supply of PCC in Emergency departments (if appropriate storage and record keeping to ensure traceability as required by CSA standards can be met in the latter situation).

**Vitamin K:**

Vitamin K<sub>1</sub> (10 mg IV) co-administration is strongly recommended if reversal is required for longer than 6 hours (the half life of PCC). The onset of action of Vitamin K<sub>1</sub> is 4-6 h IV.

- The working group recognizes that institutional policy may preclude the use of intravenous Vitamin K<sub>1</sub> administration. When oral Vitamin K<sub>1</sub> is used as an alternate, the injectable formulation, which can be given orally or intravenously, is preferred. Intramuscular and subcutaneous routes of Vitamin K<sub>1</sub> administration are not recommended.

**Post dose monitoring:** 1. **INR values** - Since dose effect is not universally applicable, efficacy of dosing must be determined using the surrogate marker of an **INR - 10-30 minutes post PCC administration.**

- If correction to an INR <1.5 has not been achieved and there is insufficient time to wait for Vitamin K to take effect, a subsequent dose of PCC may be required if the patient continues to demonstrate clinical bleeding.

2. **Clinical outcomes** - including evaluation of mortality and thrombotic events, at 24 hours and 30 days post dose.



## REFERENCES & REVIEWED PAPERS

octaplex® & Beriplex® P/N product monographs.

Ansell J, Hirsh J, Hylek E, Jacobson A, Crowther M, Palareti G. Pharmacology and management of the vitamin K antagonists: American College of Chest Physicians Evidence-Based Clinical Practice Guidelines (8th Edition). *Chest* 2008 Jun; 133 (6 Suppl): 160S-198S.

Baglin TP, Keeling DM, Watson HG. Guidelines on oral anticoagulation (warfarin)- 3rd edition. British Committee for Standards in Hematology. *Brit Journal of Haematol* 2006; 132: 277-85

Benzon HT, Avram MJ, Benzon HA, Kirby-Nolan M, Nader A. Factor VII Levels and International Normalized Ratios in the early phase of warfarin therapy. *Anesthesiology* 2010; 112: 298-304.

Colomina MJ, Díez Lobo A, Garutti I, Gómez-Luque A, et al. Perioperative use of prothrombin complex concentrates. *Minerva Anesthesiol* .2012; 78: 358-68.

Dentali F, Ageno W, Crowther M. Treatment of coumarin-associated coagulopathy: a systemic review and proposed treatment algorithms. *J Thromb Haemost* 2006; 4: 1853-63.

Desmettre T, Dehours E, Samama CM, Jhundoo S, Pujeau F, Guillaudin C, Hecquart C, Clerson P, Crave JC, Jaussaud R. Reversal of Vitamin K Antagonist (VKA) effect in patients with severe bleeding: a French multicenter observational study (Octiplex) assessing the use of Prothrombin complex Concentrate in current clinical practice. *Crit Care* 2012 Oct 4; 16(5): R185 epub (<http://ccforum.com/content/16/5/R185>)

Dezee KJ, Shimeall WT, Douglas KM, Shyumway NM, O'Malley PG. Treatment of excessive anticoagulation with phytonadione (vitamin K): A meta analysis. *Arch Intern Med* 2006 ; 166: 391-7.

Dowlatshahi D, Wasserman JK, Butcher KS, Bernbaum ML, Cwinn AA, Giulivi A, Lang E, Poon MC, Tomchishen-Pope J, Sharma M, Coutts SB. Stroke Prenotification Is Associated with Shorter Treatment Times for Warfarin-Associated Intracerebral Hemorrhage. *Cerebrovasc Dis* 2013;36:383-387

Fuentes-García D, Hernández-Palazón J, Sansano-Sánchez T, Acosta-Villegas F. Prothrombin Complex Concentrate in the treatment of multitransfusion dilutional coagulopathy in a paediatric patient. *Br. J. Anaesth.* (2011) 106 (6):912-913.

Gatt A, Ridell A, van Veen JJ, Kitchen S, Tuddenham EG, Makris M. Optimizing warfarin reversal – an ex vivo study. *J Thromb Haemost* 2009; 7: 1123-27.

Gulati G, Hevelow M, George M, Behling E, Siegel J. International Normalized Ratio Versus Plasma Levels of Coagulation Factors in Patients on Vitamin K Antagonist Therapy. *Arch Pathol Lab Med.* 2011; 135(April): 490-494.

Hickey M, Gatién M, Taljaard, Aujnarain A, Giulivi A, Perry JJ. Outcomes of Urgent Warfarin Reversal Using Fresh Frozen Plasma versus Prothrombin Concentrate in the Emergency Department. *Circ* 2013 June epub (<http://circ.ahajournals.org/content/early/2013/06/14/CIRCULATIONAHA.113.001875>)



Kerebel D, Joly LM, Honnart D, Schmidt J, Galanaud D, Negrier C, Kursten F, Coriat P and LEX 206 investigator group. A French multicenter randomized trial comparing two dose regimens of Prothrombin Complex Concentrates in urgent anticoagulation reversal. *Crit Care* 2013 Jan 10;17(1):R4 (epub <http://ccforum.com/content/17/1/R4> .)

Khorsand N, Veeger NJ, van Hest RM, Ypma PF, Heidt J, Meijer K. An observational prospective two cohort comparison of a fixed versus variable dosing strategy of prothrombin complex concentrate to counteract vitamin K antagonists in 240 bleeding emergencies. *Haematologica* 2012 Oct 97(10):1501-6

Khorsand N, Veeger NJ, Muller M, Overdiek JW, Huisman W, van Hest RM, Meijer K. Fixed versus variable dose of prothrombin complex concentrate for counteracting vitamin K antagonist therapy. *Transfus Med* 2011 Apr; 21(2): 116-23.

Liumbruno G, Bennardello F, Lattanzio A, Piccoli P, Rossettias G. Recommendations for the use of antithrombin concentrates and prothrombin complex concentrates. *Blood Transfus* 2009; 7: 325-34.

Lubetsky A, Hoffman r, Zimlichman, R, Eldor, A, Zvi J, Kostenko V, Brenner B. Efficacy and Safety of a prothrombin complex concentrate (octaplex®) for rapid reversal of oral anticoagulation. *Thromb Res* 2004; 113: 371-8.

Pernod G, Godier A, Gozalo C, Tremey B, Sie P . French clinical practice guidelines on the management of patients on vitamin K antagonists in at-risk situations. *Thromb Res* 2010; 126: e167-74.

Pindur G, Morsdorf S. The use of prothrombin complex concentrates in the treatment of hemorrhages induced by oral anticoagulation. *Thromb Res* 1999; 95:s57-261.

Schick KS, Fertmann JM, Jauch KW, Hoffmann JN. Prothrombin complex concentrate in surgical patients: retrospective evaluation of vitamin K antagonist reversal and treatment of severe bleeding. *Crit Care* 2009; 13(6): R191.

Schulman S. Care of patients receiving long-term anticoagulant therapy. *N Engl J Med* 2003; 349: 675-83.

Sorensen B, Spahn DR, Innerhofer P, Spannagl M, Rossaint R. Clinical review: prothrombin complex concentrates – evaluation of safety and thrombogenicity. *Crit Care* 2011; 15: 201

Tran HA, Chunilal SD, Harper PL, Tran H, Wood EM, Gallus AS. Australasian Society of Thrombosis and Haemostasis (ASTH). An update of consensus guidelines for warfarin reversal. *MJA*; 2013; 198(4): 1-7.  
doi: 10.5694/mja12.10614

Van Aart L, Eijkhout HW, Kamphuis JS, Dam M, Schattenkerk ME, Schouten TJ, et al. Individualized dosing regimen for prothrombin complex concentrate more effective than standard treatment in the reversal of oral anticoagulant therapy: an open prospective randomized controlled trial. *Thromb Res* 2006; 118: 313-20.

van der Meer FJM, Rosendaal FR, Vandenbroucke JP, Briet E. Bleeding complications in oral anticoagulant therapy. *Arch Intern Med* 1993; 153: 1557-62

Warkentin TE, Schulman S, Crowther M. Department of Medicine, Hematology and Thromboembolism. McMaster University. Clinical Protocols (and Reversals): Prothrombin Complex Concentrates. [http://fhs.mcmaster.ca/medicine/hematology/anticoag\\_octoplex.htm](http://fhs.mcmaster.ca/medicine/hematology/anticoag_octoplex.htm)



Wozniak M, Kruit A, Padmore R, Giulivi A, Bormanis J. Prothrombin complex concentrate for the urgent reversal of warfarin. Assessment of a standard dosing protocol. *TransfAph Sci*. 2012; 46(3):309-14.

Yasaka M, Sakata T, Naritomi H, Minematsu K. Optimal dose of prothrombin complex concentrate for acute reversal of oral anticoagulation. *Thromb Res* 2005; 115: 455-9.





| <b>NAC PCC Working Group Members</b> |  |
|--------------------------------------|--|
| Dr. Susan Nahirniak                  | NAC Initiative Lead / Working Group Chair    |
| Dr. Nalin Ahluwalia                  | Canadian Association of Emergency Physicians |
| Dr. Brian Berry                      | Clinical Pathologist                         |
| Dr. Mark Crowther                    | Hematologist                                 |
| Dr. Dana Devine                      | Canadian Blood Services                      |
| Dr. Dariush Dolwathshahi             | Neurologist                                  |
| Dr. Antonio Giulivi                  | Hematologist                                 |
| Dr. Michael Hill                     | Canadian Neurosciences Federation            |
| Dr. Vincent Laroche                  | NAC Quebec Representative                    |
| Dr. Yulia Lin                        | Hematologist / Transfusion Medicine          |
| Dr. Katerina Pavenski                | NAC Ontario Representative                   |
| Dr. Man-Chiu Poon                    | Clinical Hematologist / Hemophilia           |
| Dr. Lakshmi Rajappannair             | NAC Chair                                    |
| Dr. Bruce Ritchie                    | Clinical Hematologist / Hemophilia           |
| Dr. Irene Sadek                      | NAC Nova Scotia representative               |
| Ms. Rosemary Tanzini                 | Pharmacist                                   |
| Mr. Rick Trifunov                    | Canadian Blood Services                      |
| Dr. Kathryn Webert                   | Canadian Blood Services                      |
| Dr. Lucinda Whitman                  | NAC NFLD representative / Past NAC chair     |